"URS

CONSULTANTS, INC.

_Coleman Stationgt”

G1959

Final Feasibility Study at the
NORTH EAST LANDFILL

Town of North Easf, New York
June 1995

URS Consultants, Inc.
‘ 282 Delaware Ave.
Buffalo, New York 14202




FEASIBILITY STUDY AT THE
NORTH EAST LANDFILL SITE
NORTH EAST (T), DUTCHESS (C), NEW YORK
NYSDEC SITE NO 314048

TOWN OF NORTH EAST, NEW YORK

JUNE 1995

PREPARED BY:
URS CONSULTANTS
282 DELAWARE AVENUE

BUFFALO, NEW YORK 14202




TABLE E-1

LIST OF RECOMMENDED REMEDIAL TECHNOLOGIES/PROCESS OPTIONS

MEDIA

TECHNOLOGIES AND PROCESS OPTIONS

Soil/Fill

No Action

Access Restrictions

Part 360 Cap

Soil Vapor Extraction with Air Sparging

Sediments

No Action
Monitoring
Sediment Removal/Onsite Disposal/Wetland Restoration
[...]
is capped, the concentration would continue to decrease.

Cap Recommendation

A Part 360 or a double barrier landfill cap would be protective of human health and the
environment and result in lowering the water table such that all waste, except in a localized area
near boring location B-2, would be above the water table. This lowering of the water table and
reduction in infiltration would improve the groundwater quality downgradient of the landfill. A
double barrier or a high quality Part 360 cap is expected to reduce contaminant concentrations
immediately downgradient to below SCGs over the long term (approximately 120 years). A

medium quality Part 360 cap is expected to reduce contaminant concentrations below SCGs at

3:/35319/wp/Sect-3.FS/cp(cp2)Xdr)
6/13/95 3:56 3-12



the nearest future downgradient groundwater receptor (approximately 100 years). Depending on
the quality of Part 360 cap constructed, anticipated to be between a medium and high quality
based upon typical QA/QC requirements, the 5 ppb SCG can be attained immediately
downgradient of the landfill. Given the limited incremental effectiveness, and the time frames
involved, the more difficult implementation required for the double barrier cap and the additional

cost of a double barrier cap, a Part 360 landfill cap is recommended for implementation.

33 Engineering Analysis of Groundwater Treatment/Disposal Options

Groundwater treatment system design requirements depend on the water flow rate,
influent chemical concentrations, and discharge criteria. This section includes an evaluation of

treatment requirements based on these three factors.

3.3.1 Flow Rates and Chemical Characteristics

Groundwater modeling results discussed in Section 3.2.2 were used to estimate
groundwater collection rates for a localized groundwater collection trench along the eastern side
of the landfill, and for a downgradient perimeter groundwater collection trench along the north
and eastern sides of the landfill. Results were used to calculate design flow rates and operational

requirements for treatment systems.

Design Concentrations

Gfoundwatef flowing from the landfill through the shallow portion of the water table
aquifer contains volatile organic and inorganic compounds. Data on compounds detected was
presented .in the RI and is summarized in Table 3-2. The groundwater monitoring well samples
considered to represent the quality of water flowing away from the landfill through the shallow
portion of the water table aquifer are from the following wells: MW-1S, -2S, -3S, -01, and -02.
All the sample analytical results collected from these shallow wells, during both the first and
second rounds of RI sampling, as well as the split sarﬁples, were used in calculating the average

detected concentrations of contaminants.

J:/35319/wp/Sect-3 FS/cp(cp2 Xdr)
6/13/95 3:51 3-13



The Spring 1994 groundwater sample from MW-01 contained most of the organic
contaminants at the highest detected concentrations. Low molecular weight chlorinated aliphatic
hydrocarbons (e.g., vinyl chloride, chloroethane, 1,1-dichloroethane), ketones (e.g., acetone, 2-
butanone, 4-methyl-2-pentanone), and one-ring aromatic hydrocarbons (i.e., toluene, xylenes,
ethylbenzene and styrene) were the organic contaminants detected. Additionally, antimony, lead,
iron, magnesium, and manganese were detected in these wells at concentrations higher than the
groundwater quality standards. Groundwater samples were also analyzed for indicator parameters
including Total Dissolved Solids (TDS), phenols and sulfides which were detected above the

groundwater quality standards in several samples.

In calculating the landfill-wide average concentrations of contaminants detected in the
shallow groundwater, half the contract required quantitation limit was used as the compound
concentration for samples where the compound was not detected. This conservative method of
calculating average concentrations results in a higher average than the maximum detected
concentration for compounds detected at relatively low concentrations in a few samples (i.e.,
methylene chloride, tetrachloroethene, beryllium, cobalt, silver, and vanadium). The average and
maximum concentrations for each detected compound are shown in Table 3-2. The design
concentration for each compound or parameter used for treatment system evaluation was assumed
to be equal to the maximum concentration detected in the groundwater samples, or four times the
average, whichever was less. This approach provides a conservative yet realistic basis for system

sizing and cost estimating.

3.3.2 Treatment and Discharge to Surface Water

The collected water could be treated and then discharged to surface waters of the adjacent
wetlands. Surface water criteria for Class C (T) waters were considered when determining the
appropriate treatment scheme. A dilution factor was not used with these criteria to estimate
required effluent limitations. The estimated criteria for discharge to surface water are shown in
Table 3-2. Organic contaminants are assumed to be attributable to the landfill, however inorganic
chemicals exist naturally at relatively high concentrations. Therefore, inorganic contaminants that
exceed the surface water discharge criteria were subsequently compared to the MW-4S |

background groundwater sample results. Contaminants that exceeded both the surface water

1:135319/wp/Sect-3.FS/cp(cp2){dr)
6/12/95 9:51 3-14



discharge criteria and also the background shallow groundwater detections are the ones dictating
necessary treatment. Design concentrations of tetrachloroethene, total of organic chemicals,

aluminum, cobalt, iron, cadmium, selenium, TDS, and sulfide exceeded the criteria.

Sulfide and TDS are also present in the wetlands, based on the surface water analytical
results presented in the RI. This suggests anaerobic bacterial activity is occurring in the
wetlands. Concentrations of these parameters in the groundwater are expected to be reduced
during metals precipitation. Sulfide reacts with metals and precipitates at high pHs as metal
sulfides. The pH of the effluent is expected to be monitored and maintained above 7, so that
hydrogen sulfide will not predominate. (Hydrogen sulfide is the only sulfide form that is
regulated for surface waters.) Therefore, treatment for removal of sulfides and TDS was not
considered. Should groundwater collection and treatment be included in the recommended
remedial alternative for the site, the need for additional groundwater treatment will be assessed

during the Design Phase.

Based on contaminant exceedances, a groundwater treatment system was developed and
is shown on Figure 3-2. Estimated groundwater extraction rates presented in Section 3.2.2 were
used to determine the required treatment capacity for the two groundwater collection and
treatment scenarios. Based on an estimated influent flow rate of 20 gpm for collection from the
downgradient perimeter of the landfill, a design operating capacity of 60 gpm was determined.
This operating rate assumes continuous groundwater collection 24 hours a aay; however, the
treatment facility would operate on a 16-hour per day, 5 days per week basis, thereby minimizing
operation and maintenance costs (e.g., labor, power). For localized collection and treatment, an
extraction rate of between 0.5 to 4.9 gpm was calculated. An in-between estimate of 3 gpm was
used as the approximate collection rate from the localized collector. With a flow rate of 3 gpm,
the design operating capacity was estimated to be 15 gpm, based on an 8-hour per day, 5 days
per week bz;sis. A 30 percent increase of the influent rate was incorporated in the design capacity
of each treatment system to account for such factors as rainwater collection in the treatment
facility, recycle streams, dilution allowances for lime/polymer solutions, and downtime for

routine and preventive maintenance.

J:/35319/wpiSect-3. FS/cp(cp2)(dr)
6/12/95 9:51 3-15



The treatment system shown on Figure 3-2 includes metals and organics removal.
Collected groundwater would be stored onsite in an equalization/storage tank during non-
operating hours. When the system is operational, water would be pumped to a mixing tank
where metals would be precipitated by adjusting the pH with caustic or lime to a point where the
metals to be removed have their lowest solubility. Flocculant would be added and the water
would next pass through a clarifier to separate the resultant sludge from the water stream. The
sludge would subsequently be dewatered in a filter press and the filter cake would be disposed
of offsite at an approved facility. Following the clarifier, the water would pass through an air
stripper where the volatile organics would be removed. A high air to water ratio would be
necessary because some volatile organics (i.e., ketones like acetone and 2-butanone) are not

considered readily strippable. The pH of the treated water would be adjusted before discharge.

Vapor phase carbon adsorption might be required to treat off-gas from the air stripper
prior to its discharge to the atmosphere. Based on 100 percent transfer of contaminants from the
water to the gas phase, a vapor-phase carbon adsorption control, or its equivalent, would be
required in order to reduce the level of contaminants emitted to the atmosphere to below air
standards. Off-gas treatment requirements would be established during the permitting phase of
project design; however, it was conservatively assumed that such treatment (e.g., vapor phase

carbon adsorption) would be required, and is included in the above treatment scheme.
The treatment processes proposed represent conventional and accepted methods for
treatment of contaminated water. Groundwater samples would be analyzed periodically to

monitor water quality and to evaluate when cleanup goals have been achieved.

3.3.3 Treatment and Discharge to Groundwater

Unaer this option, the collected groundwater would be treated to meet groundwater
quality standards prior to reinjection. As can be seen in Table 3-2, detected contaminants that
exceed groundwater quality standards are volatile organic compounds, metals, TDS and sulfide.
Organic contaminants are assumed to be attributable to the landfill; however inorganic

contaminants that exceed the groundwater quality standards but do not exceed their respective

):135319/wp/Sect-3.FS/cp(cp2)(dr)
61295 9:51 3-16



background concentration in monitoring well MW-4S are not considered to be attributable to the

landfill and thus do not require treatment.

The appropriate groundwater treatment scheme would be identical to the one described
in Section 3.3.2 for treatment and discharge to surface water; however, a higher degree of
removal for most contaminants would be required. The reinjection of treated groundwater is
associated with some risk of introducing residual contamination to the potable water source.
Other disadvantages include potential clogging of the reinjection wells and a larger volume of
residuals (e.g., sludge, spent carbon) requiring off-site disposal. Based on this evaluation,

treatment and discharge to groundwater has been eliminated from further consideration.

3.3.4 Pretreatment and Disposal at POTW

The North East Landfill is located in a sparsely populated rural area and the surrounding
communities do not have sewer systems. The Publicly Owned Treatment Works (POTW)
facilities closest to the site within New York State are in Pawling, Poughkeepsie, or Beacon, and
are located 20 to 60 miles away. The cost of implementing this discharge option would be
extremely high due to transportation costs, POTW fees, and potential pretreatment requirements.

Therefore, pretreatment and disposal at a POTW will not be considered further.

3.3.5 Recommendations

Treatment and discharge to the adjacent surface water is the recommended option for
groundwater treatment/disposal to be included in the development of alternatives. Detailed cost

estimates for this option are presented in Section 4.0.

3.4 Sta;ldards, Criteria, and Guidance (SCGs)

In New York State, a remedial program is governed by the regulations in 6 NYCRR Part
375, which are analogous to the federal National Contingency Plan (NCP) (40 CFR 300) which
requires that the selection of remedial actions meet applicable or relevant and appropriate

requirements (ARARs) of state and federal environmental laws and regulations. In New York

1235319/ wpiSect-3. FS/ep(cp2)(dr)
6112195 9:51 3-17



State the remedial program for an inactive hazardous waste disposal site must be designed to
conform to standards and criteria that are consistently applied and officially promulgated, and to
standards and criteria that are either: (1) directly applicable, or (2) relevant and appropriate to
the site conditions. A site’s remedial program also should be designed with consideration given
to state and federal guidance determined to be applicable on a case-specific basis. Standards,
criteria, and guidance (SCGs) are state requirements and those federal requirements which are

more stringent than state requirements.
SCGs are divided into the following categories, which may overlap;
L) chemical-specific (i.e., govern the extent of site remediation);

L] location specific (i.e., protect existing natural and cultural features that may be

affected by the site); and
L action specific (i.e., govern implementation of the remedial alternative).

As part of the detailed analysis of alternatives, each remedial alternative is evaluated with
respect to compliance with the chemical-, location-, and action-specific SCGs discussed in the
following subsections. This review will highlight site-specific regulatory conditions that might
either limit the choice of alternatives or place limits on contaminant concentrations after

remediation.

3.4.1 Chemical-Specific SCGs

Chemical-specific SCGs are health- or risk-based standards that limit the acceptable
concentratit.)n‘ of a chemical found in or discharged to the environment. These are generally
numerical values established for a single chemical or group of closely-related chemicals. They
govern the extent of site remediation by providing either actual clean-up levels, or the basis for
calculating such levels. Chemical-specific SCGs also may be used to indicate acceptable levels
of discharges or emissions. Chemical-specific SCG values for each media at the North East

Landfill were presented in the RI report and are summarized below.

1:/35319/wp/Sect-3. FS/ep(ep2)(dr)
6/12195  9:51 3-18



3.4.1.1 Groundwater

New York State regulates groundwater quality primarily through numerical standards and
guidance values established by the NYSDEC and the New York State Department of Health
(NYSDOH). These values have been consolidated into one NYSDEC guidance document, the
Division of Water’s Technical and Operational Guidance Series (TOGS) 1.1.1, "Ambient Water
Quality Standards and Guidance Values," October 1993. There is little practical difference
between standards and guidance values since the procedures for determining these values are the
same for each, and the state has the authority to enforce guidance values where there are no

. promulgated standards (6 NYCRR 701.15(d)).
The following are SCGs for groundwater.

NYSDEC Groundwater Classification, Quality Standards, and Groundwater Effluent
Standards (6 NYCRR Chapters 701 and 703) - The NYSDEC has promulgated a groundwater

classification system and groundwater quality standards for each class of groundwater, and
maximum allowable concentrations have been established for discharges to groundwater. The
analytical results of groundwater samples indicate that the groundwater at the landfill is classified
as GA, or suitable as a source of fresh potable water. Therefore, ambient groundwater quality

standards established by the NYSDEC are applicable to the site.

NYSDOH Drinking Water Supplies (10 NYCRR Chapter 5, Subpart 5-1) - Groundwater

at the landfill is classified as a source of potable water. The NYSDOH regulates public water